T1231 8 31 F B4 (100000-18AA-00064)

=
?? ﬁf; FLLRR English Name RS Condition B EQuantity

E-1  AHSk/AMT{4(CYLINDER HEAD/CYLINDER BODY)

1 |A#rsk HEAD. CYLINDER 1
2 |R Tk CYLINDER ASSY 34AA JoakdE; 124em3 1
3 |RHL S B GASKET, CYLINDER HEAD 1
4 AR GASKET, CYLINDER 1
5 |#E&E COLLAR SIBAT A, 8x9uEk ALY L 1
6 |HIEE RECTANGULAR RIN T T 1
7 |ENA PIN 812, 4L 1
8 | Xk STUD M6*20 1
9 | AN A Sk B AR BOLT GB/T29. 2-M6%23%% 1




10 |ELLE PIN 8%14 2
11 |4E WASHER AR £ 1
12 |[5ETELE 0-RING 14. 5%18. 5%2. 4 1
13 [METEJE 0-RING 11. 5%15. 7%2. 4 1
14 [N A Sk BOLT M6 1=28; BE4% 1
15 |HLARRE DAMPING BUSHING N TR 5
16 [ AR E DAMPING BUSHING KT SR 1
E-2 A #r3k3% (COVER, CYLINDER HEAD )
1 :
N%%
1 | kAesE SPARK PLUG BTk ATRTC 1
2 [R5 VALVE CAP PEE 2
3| =& 0-RING D=30.8 d=3.2 2
4 7SSk s g BOLTM M6%110, HEE 1
5 |SfASkyk A g BOLTM M6 L=20;%%4%Q01 2
6 [T GASKET W16 AME12 JEIE1.2 1
7[R S R COVER, CYLINDER HEAD 1
8 ARGk A N 55 25 5 T GASKET, R. CYLINDER HEAD SIDE COVER T RMT1 1
9 |G E NUT, CYLINDER HEAD COVER M7, 5% 4




10 |38 GASKET 7%13%2 3
11 |3 GASKET ) 2% P 7 1 3%2 1
12 | Sk GOVER, CYLINDER HEAD 1
13 | Sk s B i GASKET, CYLINDER HEAD COVER W5 RMT 1 1
14 |4y a b AR INSULATOR, CARBURETTOR $20.5 1
15 |# & 0-RING FAEIEVITON 2. 4%25 1
16 |5 IN VALVE 1
17 7S A kg BOLT GB/T5783-M6%25%4% 2
18 |/NA Sk 2E AL BOLT GB/T5783-M6+30%% 2
19 |[fhihas s o GASKET, CARBURETTOR 22, WARMTI 1
20 | Sk A N 5 5 GASKET, L. CYLINDER HEAD SIDE COVER W5 RMT1 1
21 |RErkAEms COVER, L. CYLINDER HEAD SIDE CDIPYE R £, 1

E-3

ST (CAMSHAFT/VALVE)

WL

CAMSHAFT COMP

ALk RS &

REDUCING VALVE




AREC £

SHAFT, VALVEROCKER ARM

TR IR B

NUT, TAPPET ADJUSTING

AT TR

SCREW, TAPPET ADJUSTING

ARM, VALVE ROCKER

GRS

COTTER, VALVE

R

RETAINER, VALVE INNER SPRING

3
4
5
6 [RIEE S
7
8
9

TN RS

SPRING, VALVE TINNER

10 |S535

SPRING, VALVE OUTER

11 [ 405 58 e e

SEAT, VALVE OUTER SPRING

12 [$h = SEAL, VALVE STEM SR
13 |#AI] VALVE, IN
14 [HEAT CAMSHAFT COMP

15 |S535 E

SPRING ASSY, VALVE

BN SRS 1

DO | |— DO DO DD DO | DO DD D DN

E-4 A #hBhFEE5 (RIGHT

CRANKCASE COVER)

1 [ g s

COVER COMP, R. CRANKCASE

I

HIEA, AR




2 ISR SR T A BOLT, HEXAGONAL WITH FLANGE M6 X 80 1
3 PSR TH A BOLT, HEXAGONAL WITH FLANGE M6 X 65 1
4 PSRRI BOLT, HEXAGONAL WITH FLANGE M6 X 40 5
5 |#& SEAL Q/LX G 8.22 D=18 d=3.5 1
6 [Hli R GAUGE, OIL LEVEL K126 1
7 |uhE OIL SEAL d=13.7 D=24 b=5 1
8 |3 CLUTCH LEVER ASSY B e PR AT R R 1
9 |BEEEEITHE CLUTCH LEVER 1
10 |4 ih b AE a2 B 4 GASKET, R. CRANKCASE COVER 1
11 [Nk g BOLT, HEXAGONAL WITH FLANGE M6 X 55 1
12 | B A a b e AR CLUTSH CABLE STAND AL, PEES 1

E-5 Hh#h#H{4& (CRANKCASE)

1| HLuhER SCREEN, OTL FILTER 1
2 | R A CRANKCASE COMP. R KEHTL 1
SENL A PIN KNOCK 812 9




4 | WASHER, DRAIN PLUG FE B 12%20%2 1
5 |JltHig gE BOLT, DRAIN PLUG M12+%1. 5% 1
6 [XCLIZFEB BOLT B, CYLINDER STUD M7%204 4% 2
7 | BCELEEREA BOLT A, CYLINDER STUD M7%212F4% 2
8 |B&k CLAMP, BREATHER TUBE HEE% 1
9 | NHEKIE A T R AR BOLT GB/T16674. 1-M6*50%% 2
10 [7SFASkik 2 g BOLT GB/T16674. 1-M6%60%% 1
11 |[7SASkik 2 g BOLT 5
12 |@EAE TUBE, BREATHER 25 ¢ 7x11, K190 1
13 | iy A 2% e 2 GASKET, CRANKCASE W5 RMTL 1
14 |/ dhhAR CRANKCASE COMP. L REHAL 1
15 |JEE DAMPING BUSHING 8. 5%21%50 1
16 |JEE DAMPING BUSHING 8. 5%21%41 3

E-6 2 &%% (CLUTCH)

2

@Y
‘e\ ?%é

| [mamen

CLUTCH COMP

ISk

~>




2 |4EAE ASLE SLEEVE, SEPARATING 1
3 [Nk NUT M6 _1.=22 4
4 |RFh K BEARING, CLUTCH COVER 1
5 [JHik LIFT PLATE 1
S L R E WASHER d=20 1
T |EEaREE SPRING 1
8 |WIgEBhik%e COVER ASSY, CLUTCH 1
9 |[EadaTuEdE CENTER PIECE 1
10 | EBEE A FRICTION PLATE, DRIVE 5
L1 [B)EEE FRICTION PLATE, DRIVEN 4
12 IR CLAMP_PLATE 1
13 |WR WASHER d=14 D=24 h=1.2 1
14 [BaddbEds PRIMARY DRIVE GEAR 1

E-7 MLMZE /ML JEis %5 (OIL PUMP/OIL FILTER COMP )

S
R

~

%13

1" @

11

HL R AT

OIL PUMP COMP

HLI = 4

BODY, OILPUMP

B R

COVER, OILPUMP




4 |BlhZE e GEAR, OTL PUMP 1
5 [WLMERAMNE T ROTOR, OIL PUMP OUTER 1
6 [MLMRNET ROTOR, OIL PUMP INNER 1
(LRGBS SPINDLE, OTLPUMP 1
8 |BIES PIN 1
9 |- FHEUTSLIEET BOLT M6 1.=30 9
10 [+ TKIRET BOLT M6_1.=40 1
11 [ SR AT BOLT M5 1=12 9
12 |IAAES PIN 1
13 | k7 OBJECT 1
14 eI PIN 9
15 | WLk JE sl & OIL FILTER COMP 1
16 | HLiHTE T as 5 SEAT, OIL FILTER 1
17 [BEREE WASHER 1
18 |[AZE) NUT 1
19 [HLhEd 2 o 2 ) 4 GASKET, FINE OIL FILTER 1
20 [DLIHASUE RS COVER, FINE OIL FILTER 1
21 |+ UURIRAT BOLT 1

E-8

WEEHL/ A #4045 3% (GENERATOR/LEFT CRANKCASE COVER)




1 e dhhAE &5 COVER COMP, R. CRANKCASE 1
2 Wi bl LE MAGNETO 31A0 DUtk 12V 1
3 |t FLY WHEEL COMP 1
4 |BETFEAE STATOR COMP 1
S VAL 3 NUT i LI B 1
6 s 0IL SEAL 18. 9%30*5HNBR 1
T |EHE 0-RING 107*%2NBR 1
8 |=+iE 0-RING T HERZJBINBR 1. 9%5. 7 (R FLHL) 2
9 | T REDTRIRET BOLT GB/T819. 1-M6% 16 2
10 |7 Sk 22 g BOLT GB/T16674. 1-M6%28%% 1
11 oSkl = mingse BOLT GB/T16674. 1-M6*35%% 2
E-9 J%%E/fhl (PISTON/CRANKSHAFT COMP)




1 |WEEARAE PISTON RING —I. IR, E I 1
2 | iylE CIRCLIP, PISTON PIN T ZERT 1 B ; A 4Q07 2
3 |IHZEH PISTON PIN 1
4 EZE PISTON 1
5 | HAREAT B CRANKSHAFT COMP 34A0; FEAS b T Al 7R RS i TR 1
6 |HHH CRANK PIN 1
7 | EE K NEEDLE BEARING 1
8 |[#EHF CONNETING ROD 1
9 | iR 3 K CRANKSHAFT ROLLING BEARING 2
10 |4 i CRANKSHAFT 1
11 | i CRANKSHAFT 1
12 |5 SEMI CIRCLAR KEY d=25 L=14 B=4 h=4 1
13 [1ERf 5% CRANKSHAFT TIMING GEAR 1

PLMZE 25tk DRIVEN GEAR, PRIMARY 1

E-10 3=4H\ 5% (MAINSHAFT\COUNTERSHAFT ASSY)




1 | FREEL TRANSMISSION ASSY 1
2 | EHEBAE MAINSHAFT COUNERSHAFT 1
3 AR COUNERSHAFT MAINSHAFT 1
VI ER MAINSHAFT 1
5 |l COUNTERSHAFT 1
6 |EIH R GEAR SOUNTERSHAFT FIRST 1
7| & AR GEAR, COUNTERSHAFT SECOND 1
8 [T =AYttt GEAR, MAINSHAFT THIRD 1
9 | EHIDYRY IR GEAR, MAINSHAFT FOURTH 1
10 |5 = ikFe GEAR, COUNTERSHAFT FHIRD 1
11| & DAY ik 5 GEAR, COUNTERSHAFT FOURTH 1
12 [FEH =Rk GEAR, MAINSHAFT SECOND 1
13 | ek WASHER, SPLINE-A17mm D=17 d=21 h=1.2 2
14 [#PE CIRCLIP-A17mm d=17 S=1.2 2
15 [%i)E $l] FLAT Hhif214_~hE26 5 0.5 1




16 |l BEARING, RADTAL BALL GB/T276-6001/Z2 1
17 |%h& BEARING, RADTAL BALL GB/T276-6201/Z22 1
18 |hlE $4 FLAT 1
19 |hjE 4R FLAT 1
20 |fegE i WASHER, SPLINE D=17 d=23 h=1.2 2
21 |9 CIRCLIP 2
22 |¥fE BUSHING 1
23 |HhA& BEARING, RADTAL BALL 1
24 |WhE OIL SEAL 17%29%5CT I 1
25 | B Eh LB SPROCKET, DRIVE 2
26 | EnsEEe e PLATE, FIXING, DRIVE SPROCKET 1
27 |75k BOLT GB/T5783-M6*8F 4+ 2
E-11 547K "% %5 (CAM CHAIN/TENSIONER)
“
10
Ld—ess,
15—5%;
1 |IEmH4 CHAIN, CAM 3240 907N VR T8, 1
2 |FEAKEEASL ARM COMP. , CAM CHAIN TENSIONER 1
3 |EEKIK R ROLLER, CAM CHAIN TENSIONER 1
4 | IER WBhES SPROCKET, CAM 3200 BER 3214 ; 1




5 |BEXTFHE ROLLER COMP., CAM CHAIN GUIDE 1
6 |IEFERE BOLT, KNOCK M5 X 12 3
7 |EE WASHER FEEE 8% 14%1. 5 1
8 |kt PIN, CAM CHAIN GUIDE ROLLER Es 1
9  |HZEFEBhE SPROCKET, OIL PUMP RS 1
10 [FREE S PIVOT, CAM CHAIN TENSIONER K 1
11 |3k HEAD, CAM CHAIN TENSIONER PUSH ROD 1
12 |[EEKKETHE ROD COMP., CAM CHAIN TENSIONER PUSH 3l 1
13 | SPRING, CAM CHAIN TENSIONER gk B AT S 1
14 |[FEafE WASHER, SEALING WAE14. 25ME20JEEL. 5 1
15 |#dhiRsE BOLT, SEALING M14%1. 54EE% 1

E-12 JE3HLM(KICK STARTER SPINDLE)

1 |JFEO$E CIRCLIP 1

2 | S RETAINER, KICK SPRING 1




3 |EEEhEh S A SPRING, KICK STARTER 1
4 |HE R WASHER EAR17 SME24 B 1
5 | CIRCLIP d=20 S=1.2 9
6 | HREC o RATCHET WHEEL GUIDE STRIP 1
TR SPRING, STARTER PINION FRICTION 1
8  [HEzlkkit RATCHET, STARTER 1
9 |k E WASHER, THRUST, 20mm B0 AME2T JEREL 9
10 |&zhikite PINION, KICK STARTER 1
L1 |PNA SRR T AR BOLT M6 X 22 1
12 |EzERe RUBBER, KICK STARTER ARM 1
13 |z ARM ASSY., KICK STARTER 31A0_018#;8E4%Q01 1
14 [Eshhh SPINDLE, KICK STARTER 1
15 |zl SPINDLE COMP, KICK STARTER Bk K194 5; 45 47Q09 1
E-13 AFu%:®E  GEARSHIFT DRUM




1 |ABEEs R PEDAL, GEAR CHANGE 1
2 |12 BOLT GB/T5783-M6%25%% 1
3 [l SPINDLE COMP. GEARSHIFT 1
4 | HRE e ARM COMP. GEARSHIFT 1
5 |HRE e g PIN, SHIFT RETURN SPRING 1
6 |[HE SPRING, GEARSHIFT RETURN ek E AL 1
7 |hEk BOLT 1
8 | AR EE IR PLATE, GEARSHIFT DRUM STOPPER 1
9 |hEte BOLT 1
10 |3 X e PIN, GEARSHIFT DRUM 5
11 et STOPPER COMP. GEARSHIFT DRUM 1
12 eI [l A7 s SPRING, SHIFT DRUM STOPPER 1
13 | iE X FORK, GEARSHIFT 2
14 |3 PINCHCOCK 2
15 [ R4 PIN 2
16 | gt DRUM, GEARSHIFT 1
17 | R4 sk CONTACTOR, GEAR INDICATOR 1
18 | IN/NFREET BOLT 1
19 |[RYEFF LA INDICATOR R IO [ BRAY 1
20 |4 ER INDICATOR PRESSURE 1
21 7SRRI BOLT GB/T16674. 1-M6%12 F4¢ 1
22 | OIL SEIL 11. 6%24*%10NBR 1
23 | AR DRUM COMP, GEARSHIFT 27AA [EBRAY A4 5 1




